Bimplicity

ROLLER BRACKET

EYE BOLT

Assemhly

Attach the hitch assembly as shown in Yig- 1
to the front of the mower housing by means of the
carriage bolts and lock washers, and hex nuts
furnished. Note that the heads of the carriage
holts are on the inside of the mower honaing.

Assemble the Eye Bolt o the roller brackets
at the rear of the mower housing, using hex
capscrews, lock washers, and bex outs. Note:
The bolts are installed so that the nuts are to
the ouiside.

Yower AHtachthent
The mower is attached to the tractor as follows:

1. Turn the steering wheel to cock the tractor
wheels all the way to the lelt.

2. Slide the mower under the tractor from the
right hand side. Btralghien the wheels.

3. Attach the mower hitch arms to the rear of the
tractor fromt hitch, using ping and apring clips.

4, TPlace the mower drive belt around the engine
drive pulley and then gver the idler pulleysat the
front end of the tractor. Placethefres end of the
drive belt over the drive pulley cfthemower. To
obtzin sufficient slack in belt to attach to mower
drive pulley, release the idler pulley tension by
pushing forward on tractor power tuke-off lever.

5. Hermove the two hex nuts fremm the top of mower
housing cover, and install the lift bar, with the
oifset end and chainfacing the right handend of {he
mower. Replace the bex nois and tighten securely.

SIMPLICITY MANUFACTURING COMPANY,

S \L:JY |

32’ Rotary Mower

For
BROADMOOR

Mfris. No. 289

HITCH ASSEMBLY

12343078 F4

Full the tractor right hand lift arm tothe rear,
and mount 1ift lever with chain attached, to the
tractor lift arm with the hex capscrew and lock
mat 28 Shown.

QOperatlon

To operate the Rotary Mower, pull the tractor
1ift lever back to place the mower dn the ground,
and engage mower drive with the power take-off.

NOTE:  After the first 5 to 10 hours of operation,
the cross drive belt and the blade drive belt #31,
Fig. RT-7, may satrefch slightly. The tension on
the blade drive belt may be increased as illustra-
ted In Fig. RT-7. First remove the fasteners
holding the housing covers in place and then re-
mave the covers from the housing. Locsenthe nut
#3232, Fig. RT-T7, then apply pressure to move the
idler pulley #33, in the direction Iindleated, until
encugh beli tensicn 1 obtained. Then hold palley
in desired pogition and re-tighten the nut #32.
Replace the houging and tlghten secarely.

Belts

. The drive belt and the spindle drive belt ara a
super comhine type which are specially construct-
ed to insure proper mower operation and long life.
When replacements are needed, do not substitute
standard fractional horzepower belts. Use the
#106723 cross drwe helt-and #108151-blade drive - --

belt. :E 25:‘#

INC.



Ref. Part Deseripiion
Xo. No.
A 108203 Arbor Tube Assembly
E 108124 Backing Ring
o 108250 Arbor Assembly
D 108131 Washcor .
E 108202 Bearing, Single Row Radial
r 108201 Spager
: . | 10B13% Flinger
H 108142 Pulley
J T2h008 Woodruff Key, 3/16° x 5/8'* Dia.
K 713504 Zet Screw, Cup Pt., Socket Head,
5/16"-18 x 378" 1g.
L 717517 | Hex Jam Nut, 3/4**-16
M 103369 Arbor Drive Aszembly
) 108271 Spacer
P 105246 Crosz Drive Pullay
@ ¢ 108357 Washer
R 108147 Housing
S 703004 | Carriage Bolt, 3/8''-16 x 3/47* 1g.
T T2p002 Lok Washer, 3/8"
4] 7002 Hex Mot, Full, 3/8''-18
Ve 108356 Ldler Pulley
W 715004 Wasgher
x T159002 Flain Washer, 5,15
Y 713009 Carriage Bolt, 3/8'"-16 x 1-3/4" g,
A 108151 V-Belt
Aa | 717003 Full Hex, Nut, 3/8**-16
AB 714007 Self Tap. Screw, Receszed Hox Head,
. . 1/4v-20 x 778 1.
AC | 108187 | Mower Baffla
AD | 714012 Self Tap. Screw, Recessed Hex Head,
1/4':-20 x 3/8” Ip.
AE | 20002 | Lock Wasbher, 1/4°7
AF 717005 Hex Nul, Fuil, 1/4*'-20
AG 103186 Bafile Clip :
AH | 715018 Hex Capscrew, 1/4*7-20 x 5/8% 1g.
Ad 719006 Flain Washer, 1/4"
AK | 108301 Cover, R.H..
Al 108302 Cover, L. H.
AN 1082907 Blasie
AN | 715024 Capscrew, Hex Hd., 3/3%'-16 x 5/8"
AP | 720002 Lock Washer, /8
AG | 106723 V-Bolt, Cross Drive
AR 108340 Dwflector
A% THIG05 Carriage Bolt, 5/18"-18 x 3/4** lgz.
AT 717001 Hex Nut, Foll, 5/16"-18 .
AY | 157083 Spacer
AW | 703003 Carriage Bolt 3/87°-16 x 1** 1g.
Ax | 719003 Flain Washer 7/16"
AY | E161158 | Belt Stop
AZ | 719402 Plain Wagher 5716
Ba | 720002 Lock Washer 3/8%
BB T17003 Hex Nut Full 3/8™-15
BC 108472 Washer
L3N 115061 Decal
Bt | 103031 Safety Deoal

.ARBOR & HOUSING

Y




HITCH & ROLLERS

BUSHING 10341% ONE IN EACH EMD
OF ALL ROLLERS

Ref.| Part Description Raf. Part Dazeription
No. | HNo. No. No.
A 108376 Froot Bracket, H. H. W 1058163 Hollcr Bracket, L. H.
B 108377 Front Brackef, L. H. X 102160 Rear Lever Assembly
C 108427 Mower Hitch Assembly Y 108254 Bar & Shaft Assombly
| TFOS005 Hex Capscrew, 3/58-16 x 17" 1g. Z 1082586 Roller Bar Aszembly
E 1563086 Pin AA | 108166 Socket Asaembly, Crank
F 8161045 Spring Clip AR 108415 Adjustment Screw Assembly
G 745016 Hex Capscrew, 3/3"-16 x 1-1/4"" 1g. AC | 108172 Fivot
H [ 108411 | Adfusting Arm AD { 722001 | Cottor Pin, 3/32% x 3/47
oF 157215 Eye Bolt AR 1051938 Mower Lift Link
K 108412 Bolt Shoulder AF | 116001 | Washer
L 717510 Hex Lock Nut, Full, 3/8°7-15 AG | 108413 Roller w/Bushing
M 154177 Spacer AH | 8261053 Wasgher { as requlred }
N 7189001 Flain Washer, 3/8" AF 107031 Chain
* 717013 Hex MNut, Jam, 3/R"-15 AR T232011 Cotter Pin, 3/167* x 1"*i x 1 1g.
o 720002 Logk Washer, 3/3" Al 103375 Lift Bar ’
31 703004 Carriage Bolt, 3/8°°-16 x 3/4'* 1z, AR | 108372 Stud
5 718002 Plain Washar, 5716 AN | 108335 Mower Lift Lever
T 717510 Hex Lock Nat, Fuall, 3/9'-16 AP 153028 Fin, 3/8v x 1t 1g.
T T05031 Hex Capscrew, 3/8-16 x 7/8" 1g. AL} 108360 Spring
v 108159 Roller Bracket, R.H. AR TORO3L Hex Capacrew, 3/8"'-16 x T/8" Iz,
AS | 717016 Hex. Nut Jam 172720




Lubrication

The mower arbor spindles sre supported in pre-
lubricated, sealed hall bearing assewmbliss, which do
not require futher attention.

ADJUSTMENT FOR 289 MOWER

The hitch and adjusting rod assembly is shipped
loose with the #2382 Mower, and the eye bolt on each
rod is located in the approximate position for use on
the #287 Broadmoor. FCOR THE #3053 and #238
BROADMOORS, EACH EYEEBCLT MUST BE MOVED
OUT FOR PROPER MOWER AINUSTMENT.

After making this initial setfing, place the Proad-
moor, with mower attached, on aflat aurface and mea-
sure the height of the Front tip of the center blade and
the roar tips of the side bladea.

Lithe in USA

The front tip should be spproximately 3/8°° higher
than the rear tips- Each eye balt may be moved as
necessary to obtain this relationship.

Cantar Arhor Lide Arbor

In
X+ 3/80A

Ground Leve!
Ilustratien 3 "~ Wp, 288 MOWER

Farm MF-39



